

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-11-29 17:20:32

Date of Next Testing: 2027-11-29 17:20:32

Product Name: **Poly(ethylene oxide)**

CAS Number: 25322-68-3

Specifications & Purity: Viscosity 65-115cps

Lot #: K2428093

SKU # **P615493**

Version **2**

Analysis #: **274925**

Parameter	Limit Values	Result
Viscosity(C=5%,H2O at 25°C)	65-115 (cP)	68.30 cP
Infrared spectrum	Conforms to Structure	Conforms to Structure
Appearance(P615493)	White to Off-White Powder	White to Off-White Powder



John Su
QA & QC Manager